



# TEST REPORT

Lab No. : (6223)060-0206  
Date : March 09, 2023  
Page : 1 of 4

**APPLICANT** : Digital Matter  
: The Oval, Ground Floor, St Georges Building. Cnr. Meadowbrook Lane  
and Sloane Street Bryanston, 2021, South Africa

**CONTACT PERSON** : —

**DATE OF SUBMISSION** : March 01, 2023

**PERFORMANCE PERIOD** : March 01, 2023 to March 09, 2023

**SAMPLE DESCRIPTION** : Oyster Rugged Housing

**ITEM NO.** : 580777

## SUMMARY OF TEST RESULTS

TEST REQUESTED	CONCLUSION	REMARK
Total Lead Content - California Proposition 65	DATA	Test result in page 2
Phthalates Content - California Proposition 65	DATA	Test result in page 2

If there are questions or concerns on this report, please contact:

Primary Contact: Tiffany Chin      Tel: 886-2-2895-3666, Ext 231      Email: tiffany.chin@bureauveritas.com  
Technical Inquiry: Jack Chiu      Tel: 886-2-2895-3666, Ext 208      Email: jack.chiu@bureauveritas.com  
Back-up Contact: Vico Lin      Tel: 886-2-2895-3666, Ext 336      Email: vico.lin@bureauveritas.com

BUREAU VERITAS CONSUMER PRODUCTS SERVICES  
(H.K.) LIMITED, TAIWAN BRANCH

PREPARED BY : Tiffany Chin

VICO LIN  
MANAGER  
ANALYTICAL DEPARTMENT

C/N /TC/JK

Bureau Veritas  
Consumer Product Service (H.K.) Ltd.  
Taiwan Branch  
37, Zhongyang S Rd., Sec. 2, Beitou,  
Taipei 112, Taiwan, R.O.C.

Tel : 886-2-2895-3666  
Fax: 886-2-2895-6999  
<http://www.cps.bureauveritas.com>

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. Statements of conformity are based on simple acceptance criteria without taking measurement uncertainty into account, unless otherwise requested in writing. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



**BUREAU  
VERITAS**

Lab No. : (6223)060-0206

Date : March 09, 2023

Page : 2 of 4

### TEST RESULT

Tested item	
1.	Black plastic (main shell)
2.	Black plastic (sheet)
3.	White paper with black print and transparent film /glue (sticker)
4.	Silvery metal (screw)

#### Total Lead Content - California Proposition 65

Test Item	Unit	Result		
		1+2	3	4
Total Lead Content [Pb]	mg/kg	N.D.	N.D.	N.D.

#### Phthalates Content - California Proposition 65

Test Item	CAS No.	Unit	Result	
			1+2	3
Di-butyl phthalate (DBP)	84-74-2	%	N.D.	N.D.
Butyl benzyl phthalate (BBP)	85-68-7	%	N.D.	N.D.
Di-(ethylhexyl) phthalate (DEHP)	117-81-7	%	N.D.	N.D.
Di-isodecyl phthalate (DIDP)	26761-40-0	%	N.D.	N.D.
Di-isononyl phthalate (DINP)	28553-12-0	%	N.D.	N.D.
Di-n-hexyl phthalate (DNHP)	84-75-3	%	N.D.	N.D.
Diisobutyl phthalate (DiBP)	84-69-5	%	N.D.	N.D.



**BUREAU  
VERITAS**

**Lab No. : (6223)060-0206**

**Date : March 09, 2023**

**Page : 3 of 4**

**Note:**

N.D. = Not Detected

— = Empty

% = percent

10 000 mg/kg = 1 %

mg/kg = milligram per kilogram = ppm

Detection Limit:

Total Lead Content: 10 mg/kg

Phthalates Content: Each 0.005%, Sum 0.035%

<b>Test Parameter</b>	<b>Test Method</b>
Total Lead Content	With reference to U. S. EPA 3050B: 1996 and U. S. EPA 3051A: 2007.
Phthalates Content	Extraction with solvent, analyzed by Gas Chromatography Mass Spectrometer.

**Remark:**

1. The result only relates to the tested item. The report shall not be reproduced except full without the written approval of the testing laboratory. Parameters which are not covered by the lab's testing scope are subcontracted to laboratories with government approval. The accreditation relates to competences given in the accreditation certificate.
2. Samples test were conducted as per applicant's request.

- End -

### Photo of the Submitted Sample



Sample